
  Application No.:  OH0023833 
  Ohio EPA Permit No.:  3PF00000*RD 

Public Notice No.: 217059 

 

 
 
 

National Pollutant Discharge Elimination System (NPDES) Permit Program 
 
 P U B L I C  N O T I C E  
 
 NPDES Permit Modification to Discharge to State Waters 
 
Ohio Environmental Protection Agency 
Permits Section 
50 West Town St., Suite 700 
P. O. Box 1049 
Columbus, Ohio 43216-1049 
(614) 644-2001 
 
Public Notice No.: 217059 
 
Date of Issuance of Proposed Modification: December 19, 2025 
Date of Public Notice: 12/26/2025 
Effective Date of Modification:  PROPOSED 
 
Name and Address of Applicant: City of Akron, 2460 Akron Peninsula Road, Akron, OH, 44313 
 
 
Name and Address of Facility 
[...]
discharger as the context indicates and that party's facility or responsibilities.  The use of "you" and 
"your" refers to a particular facility and not to all facilities operated by a particular entity.  For example, 
"you shall submit" means the permittee shall submit something for that particular facility.  Likewise, "all 
your discharges" would refer only to discharges at one facility.   
 



 
Fact Sheet for NPDES Permit Modification, Akron WRF 2025 

Page 1 of 10 
 

National Pollutant Discharge Elimination System (NPDES) Permit Program 
 

F A C T   S H E E T 
 

Regarding a Modification of an NPDES Permit to Discharge to Waters of the State of Ohio 
for City of Akron Water Reclamation Facility (WRF) 

 
Public Notice No.: 217059  OEPA Permit No.:  3PF00000*RD 
Public Notice Date: 12/26/2025  Application No.:  OH0023833 
Comment Period Ends: 1/25/2026  
 
 
 Name and Address of Facility Where 
Name and Address of Applicant: Discharge Occurs:                  
City of Akron Akron WRF 
166 South High Street 2460 Akron Peninsula Road  
Akron, OH 44308 Akron, OH 44313  
 Summit County 
 
 
Receiving Water: Cuyahoga River  
 
Subsequent Stream Network: Lake Erie 
   
Introduction 
 
Development of a Fact Sheet for NPDES permits is mandated by Title 40 of the Code of Federal Regulations, 
Section 124.8 and 124.56.  This document fulfills the requirements established in those regulations by providing 
the information necessary to inform the public of actions proposed by the Ohio Environmental Protection Agency, 
as well as the methods by which the public can participate in the process of finalizing those actions. 
 
This Fact Sheet is prepared in order to document the technical basis and risk management decisions that are 
considered in the determination of water quality based NPDES Permit effluent limitations.  The technical basis for 
the Fact Sheet may consist of evaluations of promulgated effluent guidelines, existing effluent quality, instream 
biological, chemical and physical conditions, and the relative risk of alternative effluent limitations.  This Fact 
Sheet details the discretionary decision-making process empowered to the Director by the Clean Water Act and 
Ohio Water Pollution Control Law (ORC 6111).  Decisions to award variances to Water Quality Standards or 
promulgated effluent guidelines for economic or technological reasons will also be justified in the Fact Sheet 
where necessary. 
 
Antidegradation provisions in Ohio Administrative Code (OAC) Chapter 3745-1 describe the conditions under 
which water quality may be lowered in surface waters. No antidegradation review was necessary.    
 
 



 
Fact Sheet for NPDES Permit Modification, Akron WRF 2025 

Page 2 of 10 
 

PROCEDURES FOR PARTICIPATION IN THE FORMULATION OF FINAL DETERMINATIONS 
 
The proposed modification is tentative but shall become final on the effective date unless (1) an adjudication 
hearing is requested, (2) the Director withdraws and revises the proposed modification after consideration of the 
record of a public meeting or written comments, or (3) upon disapproval by the Administrator of the U.S. 
Environmental Protection Agency.  
 
Within thirty (30) days of publication of this notice, any person may submit written comments, a statement as to 
why the proposed modification should be changed, a request for a public meeting on the proposed modification 
and/or a request for notice of further actions concerning the modification.  All communications timely received 
will be considered in the final formulation of the modification.  If significant public interest is shown a public 
meeting will be held prior to finalization of the modification. 
 
Within thirty (30) days of the issuance of the proposed modification any officer of an agency of the state or of a 
political subdivision, acting in his representative capacity or any person aggrieved or adversely affected by 
issuance of it may request an adjudication hearing by submitting a written objection in accordance with Ohio 
Revised Code Section 3745.07.  Since all other conditions of the permit remain in effect, a hearing may not be 
requested on any issues other than the proposed modification.  If an adjudication hearing is requested, the existing 
NPDES permit will remain in effect until the hearing is resolved.  Following the finalization of the modification 
by the Director, any person who was a party to an adjudication hearing may appeal to the Environmental Review 
Appeals Commission. 
 
Requests for public meetings shall be in writing and shall state the action of the Director objected to, the questions 
to be considered, and the reasons the action is contested.  Such requests should be addressed to: 
 

Legal Records Section 
Ohio Environmental Protection Agency 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
Interested persons are invited to submit written comments upon the proposed modification.  Comments should be 
submitted in person or by mail no later than 30 days after the date of this Public Notice.  Deliver or mail all 
comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits and Compliance Section  
Lazarus Government Center 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
The OEPA permit number and Public Notice numbers should appear on each page of any submitted comments.  
All comments received no later than 30 days after the date of the Public Notice will be considered. For additional 
information about this fact sheet or the draft permit, contact David Brumbaugh at (614) 644-2138 or 
david.brumbaugh@epa.ohio.gov.  
 
Citizens may conduct file reviews regarding specific companies or sites.  Appointments are necessary to conduct 
file reviews, because requests to review files have increased dramatically in recent years. The first 250 pages 
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied. 
Payment is required by check or money order, made payable to Treasurer State of Ohio.  



 
Fact Sheet for NPDES Permit Modification, Akron WRF 2025 

Page 3 of 10 
 

Location of Discharge/Receiving Water Use Classification 
 
The City of Akron Water Reclamation Facility (“Akron WRF”) discharges to the Cuyahoga River at River Mile 
37.45. Figure 1 shows the approximate location of the facility. 
 
This segment of the Cuyahoga River is described by Ohio EPA River Code: 19-001, 12-digit Watershed Unit 
Assessment (WAU) Code: 04110002-04-05, Boston Run-Cuyahoga River, County: Summit, Ecoregion: Erie 
Drift Plain.  The Cuyahoga River is designated for the following uses under Ohio’s WQS (OAC 3745-1-26): 
Warmwater Habitat, Agricultural Water Supply, Industrial Water Supply, Primary Contact Recreation. 
 
Use designations define the goals and expectations of a waterbody.  These goals are set for aquatic life protection, 
recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07).  The use designations 
for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS. Once the goals are set, numeric 
water quality standards are developed to protect these uses. Different uses have different water quality criteria. 
 
Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates, warmwater 
aquatic life and waters with exceptional communities of warmwater organisms. These uses all meet the goals of 
the federal Clean Water Act.  Ohio WQS also include aquatic life use designations for waterbodies which can not 
meet the Clean Water Act goals because of human-caused conditions that can not be remedied without causing 
fundamental changes to land use and widespread economic impact. The dredging and clearing of some small 
streams to support agricultural or urban drainage is the most common of these conditions. These streams are given 
Modified Warmwater or Limited Resource Water designations. 
 
Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming.  Uses are 
defined for bathing waters, swimming/canoeing (Primary Contact) and wading only (Secondary Contact - 
generally waters too shallow for swimming or canoeing). 
 
Water supply uses are defined by the actual or potential use of the waterbody.  Public Water Supply designations 
apply near existing water intakes so that waters are safe to drink with standard treatment. Most other waters are 
designated for agricultural and industrial water supply.  
 
Facility Description 
 
The Akron WRF service area includes the City of Akron and parts of Bath, Copley Township, Coventry 
Township, Cuyahoga Falls, Fairlawn, Lakemore, Mogadore, Montrose, Munroe Falls, Stow, Silver Lake, 
Springfield, and Tallmadge.  The population in the service area is approximately 363,897. The facility was 
originally constructed in 1928.  Presently, the Akron WRF is designed for an average daily flowrate of 90 million 
gallons per day (MGD) with a sustained peak wet-weather secondary treatment capacity of 220 MGD.  The 
collection system is comprised of approximately 82% separate sewers and 18% combined sewers. The tributary 
communities, including Summit County Department of Sanitary Sewer Services, are responsible for operation and 
maintenance of the collection systems within their respective boundaries. 
 
The City of Akron’s potable water is provided by the Akron Water Treatment Facility; the primary reservoir is 
Lake Rockwell in Franklin Township, Portage County.  Additional sources of potable water in the satellite service 
areas include the City of Cuyahoga Falls Water Treatment Plant (groundwater) and private wells. 
 
The Akron WRF has the following wet-stream treatment processes which are shown in Figure 2: 
 

• Fine Screening 
• Grit Removal 



 
Fact Sheet for NPDES Permit Modification, Akron WRF 2025 

Page 4 of 10 
 

• Scum Removal 
• Primary Settling 
• Activated Sludge Biological Treatment  
• Phosphorus Removal (via Chemical Addition) 
• Secondary Settling 
• Chlorination (Sodium Hypochlorite) 
• Dechlorination  
• Oxygen Enhancement System (OES) – Supplemental Only 

 
Primary sludge is initially routed to a gravity thickening tank; waste activated sludge is directed to a gravity belt 
thickener. The thickened sludges are combined in a mixing/holding tank and pumped to the Akron Renewable 
Energy Facility (REF) where it is further processed for use as a soil amendment. The REF facility, contractually-
operated by KB Bioenergy, utilizes a two-stage “high solids” anaerobic digestion (AD) process. The plug-flow 
digester typically receives 15 - 18% solids.  The digested solids from the process are then dewatered and further 
processed through a paddle dryer. The dried “pellets” meet the Exceptional Quality Standards (EQS) for 
unrestricted end-use, and are primarily directed to the wholesale topsoil and planting materials markets.  Biogas 
generated from the process is used to fuel three 600 kilowatt (kW) combined heat and power units. The electricity 
generated is used to meet the power requirements of the REF facility, as well as provide supplemental power to 
the Akron WRF.  Treated sludge is distributed as an Exceptional Quality Biosolids. Table 1 shows the sludge 
removed from the Akron WRF for the past 5 years. 
 
The City of Akron currently has 27 combined sewer overflows (CSO) outfalls in the collection system.  Part II, 
Item E of the current permit lists the Nine Minimum Controls (NMCs) to be implemented to minimize pollutant 
loadings during wet weather events.  Akron is currently implementing an approved Long-Term Control Plan 
(LTCP) as required under Consent Decree No. 5:09-cv-00272 (January 17, 2014, and subsequent amendments).  
The Consent Decree contains a long-term schedule to control discharges of untreated sewage during wet weather 
events from the Akron WRF and sewer overflows in the collection system. Akron has completed 24 of the 26 
projects required by the Consent Decree.   
 
ASSESSMENT OF IMPACT ON RECEIVING WATERS 
 
An assessment of the impact of a permitted point source on the immediate receiving waters includes an evaluation 
of the available chemical/physical, biological, and habitat data which have been collected by Ohio EPA pursuant to 
the Five-Year Basin Approach for Monitoring and NPDES Reissuance. Other data may be used provided it was 
collected in accordance with Ohio EPA methods and protocols as specified by the Ohio WQS and Ohio EPA 
guidance documents. Other information which may be evaluated includes, but is not limited to: NPDES permittee 
self-monitoring data; effluent and mixing zone bioassays conducted by Ohio EPA, the permittee, or U.S. EPA. 
 
In evaluating this data, Ohio EPA attempts to link environmental stresses and measured pollutant exposure to the 
health and diversity of biological communities. Stresses can include pollutant discharges (permitted and 
unpermitted), land use effects, and habitat modifications. Indicators of exposure to these stresses include whole 
effluent toxicity tests, fish tissue chemical data, and fish health biomarkers (for example, fish blood tests). 
 
Use attainment is a term which describes the degree to which environmental indicators are either above or below 
criteria specified by the Ohio WQS (OAC 3745-1). Assessing use attainment status for aquatic life uses primarily 
relies on the Ohio EPA biological criteria (OAC 3745-1-07; Table 7-15). These criteria apply to rivers and streams 
outside of mixing zones. Numerical biological criteria are based on measuring several characteristics of the fish and 
macroinvertebrate communities; these characteristics are combined into multimetric biological indices including 
the Index of Biotic Integrity and modified Index of Well-Being, which indicate the response of the fish community, 



 
Fact Sheet for NPDES Permit Modification, Akron WRF 2025 

Page 5 of 10 
 

and the Invertebrate Community Index, which indicates the response of the macroinvertebrate community. 
Numerical criteria are broken down by ecoregion, use designation, and stream or river size. Ohio has five ecoregions 
defined by common topography, land use, potential vegetation and soil type. 
 
Three attainment status results are possible at each sampling location -full, partial, or non-attainment. Full 
attainment means that all of the applicable indices meet the biocriteria. Partial attainment means that one or more 
of the applicable indices fails meet the biocriteria. Nonattainment means that either none of the applicable indices 
meet the biocriteria or one of the organism groups indicates poor or very poor performance. An aquatic life use 
attainment table (see Table 1) is constructed based on the sampling results and is arranged from upstream to 
downstream and includes the sampling locations indicated by river mile, the applicable biological indices, the use 
attainment status (i.e., full, partial, or non), the Qualitative Habitat Evaluation Index, and comments and 
observations for each sampling location.  For the WWH  aquatic life use designation, an overall QHEI score of 60 
is targeted to provide reasonable certainty that habitat is not deficient to the point of precluding attainment of the 
biocriteria. 
 
Pursuant to Section 303(d) of the Clean Water Act (CWA), each state is required to develop and submit a list to US 
EPA of its impaired and threatened waters (e.g. stream/river segments, lakes). For each water on the list, the state 
identifies the pollutant(s) causing the impairment, when known.  Ohio EPA’s biennial “Integrated Water Quality 
Monitoring and Assessment Report” (Integrated Report) summarizes the general condition of Ohio's waters and 
identifies waters that are not meeting water quality goals.  The report satisfies the CWA requirements for both 
Section 305(b) for biennial reports on the condition of the State's waters and Section 303(d) for a prioritized list of 
impaired waters. For each impaired water, Ohio EPA typically prepares a Total Maximum Daily Load (TMDL) 